AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: 2AZ3IBP5000

FCC PART 15C TEST REPORT FOR CERTIFICATION
On Behalf of

GT Technology Chongging Limited
PROJECTOR
Model No.: BP5000

FCC ID: 2AZ31BP5000

Prepared for : GT Technology Chongging Limited

Room 3-1, No.20 Qixin Road Yanjia Street Changshou District,
Chongging, China

Prepared By : Audix Technology (Shenzhen) Co., Ltd.

No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China

Tel: (0755) 26639496

Report Number : ACS-F21129

Date of Test : Apr.16~May.19, 2021
Date of Report  :  Jun.16, 2021

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21129 Page 1 of 161



®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

TABLE OF CONTENTS

Description Page
1. SUMMARY OF STANDARDS AND RESULTS ... 5
1.1. Description of Standards and RESUILS ..........ccueeiiiiiiiieiiiie e 5
2. GENERAL INFORMATION ....ciii ittt a e e e e n e e e e e e a e 6
2.1.  Description of EQUIPMENT UNGEN TESE........iiiiiiiiiiieiie e 6
2.2.  Feature of EQUIPMENt UNGEN TEST......oiiiiiiiiiiiiieiie e 7
2.3.  Tested Supporting SYStem DELaIlS ..........ccveiiiiiiiiieiie e 8
2.4.  Block diagram of connection between the EUT and Simulators.............cccoovvviiiiiiiiiciicninns 8
2.5, TeStINTOIMALION ......oiiiiii ettt e e e et e e st eessaeeasaeearsaeennneeans 9
2.6, TESEFACHITY...cuviitieitie ittt 10
2.7.  Measurement Uncertainty (95% confidence levels, K=2).........ccccooiriiiiiiiiniiiic e, 10
3. POWER LINE CONDUCTED EMISSION TEST ...oooviiiiiiiiieee e 11
3L TESE EQUIPIMENTS ...tttk ettt ettt 11
3.2.  BIlock Diagram Of TESE SELUD ...c.veivieiieiiiiiie ettt 11
3.3.  Power Line Conducted Emission TeSt LiMitS..........cccvveriiiiiiiieiiire e see s see e 11
3.4.  Configuration OF EUT 0N TESt.....ccuiiiiiee ittt see s 11
3.5, Operating Condition Of EUT .......ccuiiiiiii i 12
KT T =11 o 10101 (1 - SRS OPSP 12
3.7.  Power Line Conducted Emission Test RESUIS...........cccveviviiiiiii i 12
4, RADIATED EMISSION TEST ...t 15
N I o =0 [0 o] 1T o TSRS TR PP 15
4.2.  Block Diagram Of TESE SEIUD ....veeivieeiiie et e et e et e e reeeenes 16
4.3.  Radiated EmisSion LIMIt..........ccoiiiiiiiiiiiic e sne e 17
4.4, EUT Configuration 0N TEST.......ueiiiiie ettt e e e e e srne e sbeeennns 17
4.5.  Operating Condition OF EUT ......ccooiiiiiiiiiii e 18
T - O o €0 Tol o 1] £ SRR 18
4.7. Radiated Emission TeSt RESUILS. ........coiiiiiiiiiiiiic i 18
5. CONDUCTED SPURIOUS EMISSIONS ..ot 9
5.1, TSt EQUIPIMENT. .....tii ettt ettt e e st e e st e e e be e e ssbeeesaaeeesteeesabeeesnseeenneeas 94
T 11111 ST P PR PPOPRTR 94
ST T =11 10 [01=To (1 - SRR RPPSRP 94
T =11 -1 V1 | SO PSPPSR 94
6. BAND EDGE COMPLIANCE TEST ..oiiiiiiiiiiiiiii i 111
6.1, TSt EQUIPIMENT. ...utii ittt sttt et e et e e st e e e st e e e be e e snb e e e staeeenbeeesabeeesnreeennes 111
T T 111 PSPPSR 111
LT T - o o Tol 1o (U] OSSP 111
6.4,  TESE RESUIS ... eiiiiiie e s e eare e 111
7. B6AB BaANAWIALN TESE ...oeiiiiiiiiciieiie e e e e bbb e e e e 144
8 T ="~ =T 0o 0 1=l o | ST RR 144
7 T 1111 SRR 144
A TR =11 o (00T [0 - RSP 144
T, TESERESUITS.....uuiii e s e e st e e e s st e e e s snee e e e s annaeeeesnnaeeeanns 144
8. OUTPUT POWER TEST ...ttt na e 149
S J00 A =1 =T 0o o =T o | PSSR 149
8.2.  Limit (FCC Part 15C 15.247 D(3)) .uueiuieieeiiieiiesie et et see et ee e snae e snee e ens 149
ST T =11 o (00T [0 - USRS 149
T = 1S) =] 1| £ PRSP 150

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21129 Page 2 of 161




®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

9. POWER SPECTRAL DENSITY TEST ..o 155
0.1, TSt EQUIPIMENT. ...ttt ettt 155
LS I {121 SRR 155
LSRG TR 1) o 0 o= o 0] TSR 155
S B 1Y = (=TT | | (R 156
10. ANTENNA REQUIREMENT ... 161
10.1. Standard APPHCADIE............oiiiii e 161
10.2. Antenna Connected CONSTIUCTION.......uuviiiiiiiiiciiiiiee e e 161
11. DEVIATION TO TEST SPECIFICATIONS.......co oo 162

Appendix A. Photograph of Test
Appendix B. Photo of the EUT

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21129 Page 3 of 161




®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 24Z3IBP5000

TEST REPORT CERTIFICATION

Applicant . GT Technology Chongging Limited
Manufacturer :  GT Technology Chongging Limited
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(A) Model No. : BP5000
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Tested for comply with:

FCC CFR 47 Part 15 Subpart C

Test procedure used:
ANSI C63.10: 2013
KDB 558074 D0O1v05

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy and
completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered by
the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to single evaluation of one sample of above mentioned product. This report shall not be
reproduced in part without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT has been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 PASS
FCC Part 15: 15.209
Radi Emissi PASS
adiated Emission FCC Part 15 15.205
Band Edge Compliance FCC Part 15: 15.247(d) PASS
Conducted spurious emissions FCC Part 15: 15.247(d) PASS
6dB Bandwidth FCC Part 15: 15.247(a)(2) PASS
Peak Output Power FCC Part 15: 15.247(b)(3) PASS
Power Spectral Density FCC Part 15: 15.247(e) PASS
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd.
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2. GENERAL INFORMATION
2.1.Description of Equipment Under Test

Applicant

GT Technology Chongging Limited

Applicant Address

Room 3-1, No0.20 Qixin Road Yanjia Street Changshou District,
Chonggqing, China

Manufacturer

GT Technology Chongging Limited

Manufacturer Address

Room 3-1, No0.20 Qixin Road Yanjia Street Changshou District,
Chonggqing, China

Factory Wistron InfoComm (Zhongshan) Corporation Linhai Branch

Factory Address IF\)I.(;.Zgr,]i\é\;ugui Road, Tsuihang New District, Zhongshan, Guangdong,
Product PROJECTOR

Model No. BP5000

FCC ID 2AZ31BP5000

Power Cable Unshielded, Detachable, 1.2m

Remoter Model No.: N/A

Sample Type Prototype production

Date of Receipt Apr.12, 2021

Date of Test

Apr.16~May.19, 2021

Remark: This report only for WIFI 2.4GHz.
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AUDIX Technology (Shenzhen) Co., Ltd.

2.2.Feature of Equipment Under Test

Product Feature & Specification

Product PROJECTOR
Model No. BP5000
X] Commercial Power AC 100 ~ 240V
PowWer Solrce [] Egte_rnal Power Source DCV
[ ] Lithium battery DC V, mAh
[ | UM battery DC V
Bluetooth
Specification X BDR | X] EDR | X] BLE

Frequency Range

2402-2480MHz

Type of Modulation

GFSK, n/4DQPSK, 8DPSK

Data Rate

1Mbps, 2Mbps, 3Mbps

Quantity of Channels 79/40
Channel Separation 1MHz/2MHz
2.4GHz Wi-Fi

Support Modes

802.11b/g/n20/n40

Frequency Range

2412-2462MHz

802.11b(DSSS): CCK, QPSK, BPSK;

Type of Modulation 802.11g/n(OFDM): 64QAM,16QAM, QPSK, BPSK
802.11b: 1/2/5.5/11 Mbps:
Data Rate 802.119: 6/9/12/18/24/36/48/54 Mbps;

802.11n: up to 300Mbps

Channel Separation

SMHz

5GHz Wi-Fi

Support Modes

802.11a/n20/n40

Frequency Range

5180-5240MHz, 5745-5825MHz

Type of Modulation 802.11a/n (OFDM): QPSK, BPSK, 16QAM, 64QAM
Data Rate 802.11a: 6/9/12/18/24/36/48/54 Mbps;
802.11n: up to 300Mbps;
Channel Separation 5MHz
Antenna System
Type of Antenna FPC Antenna

Antenna Peak Gain

Bluetooth Peak Gain: 3.3dBi

DTS/DSS Band (2400-2483.5MHz) Peak Gain:
ANTL1: 2.3dBi; ANT2: 2.9dBi.

U-NII-1 Band(5150-5250MHz) Peak Gain:
ANTL1: 2.8dBi; ANT2: 2.8dBi.

U-NII-3 Band (5725-5850MHz) Peak Gain:
ANTL: 3.7dBi; ANT2: 3.1dBi.
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AUDIX Technology (Shenzhen) Co., Ltd.

2.3.Tested Supporting System Details

No. Description ACS No. Manufacturer Model Serial Number
N/A DELL PP09S N/A
1. Notebook Power Cord: Unshielded, Detachabled, 1.8m
Power Adapter: Manufacturer: DELL, M/N: LA65NS1-00
Cable: Unshielded, Detachabled, 4.0m(Bond one ferrite core)

2.4.Block diagram of connection between the EUT and simulators

Notebook

(EUT: PROJECTO

R)

EUT

Audix Technology (Shenzhen) Co., Ltd.
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2.5.Test Information
A special test software was used to control EUT work in Continuous TX mode(The duty cycle of
the test signal is 100%), and select test channel, wireless mode and data rate.

Channe | Frequency | Power setting Frequency | Power setting
' (MH2)  TANTIANT2 chemel | (M) ANTL | ANT2
Mode IEEE 802.11b IEEE 802.11g
CH1 2412 15 10 CH1 2412 15 10
CH2 2417 15 10 CH2 2417 15 10
CH3 2422 15 10 CH3 2422 15 10
CH4 2427 17 12 CH4 2427 17 12
CH5 2432 17 12 CH5 2432 17 12
Info. CH6 2437 17 12 CH6 2437 17 12
CH7 2442 17 12 CH7 2442 17 12
CHS8 2447 17 12 CHS8 2447 17 12
CH9 2452 18 14 CH9 2452 18 14
CH10 2457 18 14 CH10 2457 18 14
CH11 2462 18 14 CH11 2462 18 14

Data Rate (Mbps)

(see Note) 1 6

Mode IEEE 802.11n HT20 IEEE 802.11n HT40
CH1 2412 15 10 CH3 2422 10 5
CH2 2417 15 10 CH4 2427 10 5
CH3 2422 15 10 CH5 2432 12 7
CH4 2427 17 12 CHG6 2437 12 7
CH5 2432 17 12 CH7 2442 12 7

Info. CH6 2437 17 12 CH8 2447 13 9
CH7 2442 17 12 CH9 2452 13 9
CH8 2447 17 12
CH9 2452 18 14
CH10 2457 18 14
CH11 2462 18 14

Data Rate (Mbps)
(see Note) MCSO0 MCSO0

Note: 1. According exploratory test, EUT will have maximum output power in those data rate, so
those data rate were used for all test.

Note: 2. This is MIMO 2*2 device for 2.4GHz band, test compliance with KDB 662911 D01, The
radiated emission and band edge tested with two antenna transmit simultaneously. For
11g/n mode, and 11b mode Choose antenna which has the maximum emission.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21129 Page 9 of 161
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2.6. Test Facility

Site Description
Audix Technology (Shenzhen) Co., Ltd.

Name of Firm . No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China

Accredited by Industry Canada
EMC Lab. :  Registration Number: IC 5183A-1
Valid Date: Mar.31, 2022

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2022

Certificated by FCC USA.
Designation No.: CN5022
Valid Date: Mar.31, 2022

2.7.Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertainty for Conduction emission test 2.6dB(150KHz to 30MH?2)

in No. 1 Conduction
3.2dB(30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test 3.6dB(30~200MHz, Polarization: V)

in 3m chamber 3.4dB(200M~1GHz, Polarization: H)
3.4dB(200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test 4.6dB(1~6GHz, Distance: 3m)
in 3m chamber(1GHz-25GHz) 4.6dB(6~25GHz, Distance: 3m)
Uncertainty for Radiated Spurious 3.7dB(30MHz~1000MHz)
Emission test in RF chamber 3.3dB(1~26.5GHz)
Uncertainty for Conduction Spurious
e 2.0dB
emission test
Uncertainty for Output power test 0.8dB
Uncertainty for Bandwidth test 83kHz
Uncertainty for DC power test 0.1 %
Uncertainty for test site temperature and 0.6°C
humidity 3%

Note: EMI uncertainty is evaluated by CISPR16-4-2.
The value of measurement uncertainty of EMI is less than Ucspr.
The value is not calculated in the test results.
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3. POWER LINE CONDUCTED EMISSION TEST

3.1.Test Equipments

Iltem Equipment Manufacturer Model No. Serial No. Last Cal. Cal
Interval
1 1# Shielding Room AUDIX N/A N/A May.17,18 | 5 Year
2 EMI Test Receiver | Rohde & Schwarz ESCI 100842 Apr.07,21 | 1 Year
3 L.I.S.N.#1 Rohde & Schwarz ENV216 102160 Oct.11,20 | 1 Year
4. L.I.S.N.#2 Kyoritsu KNW-407 8-1636-1 Apr.06,21 | 1 Year
5. Terminator Hubersuhner 50Q No.1 Apr.06,21 | 1 Year
6 Terminator Hubersuhner 50Q No.2 Apr.06,21 | 1 Year
EMCCFD300-B
7 RF Cable EMCI M-NM-2000 190422 Apr.08,21 | 1 Year
8. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
3.2.Block Diagram of Test Setup
PC System Receiver | EUT Peripheral
L ] L ] A
80cm
0.8m
F| LISN#1 AMN A {

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. PROJECTOR (EUT)

Model No. : BP5000
Serial No. :N/A

3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21129 Page 11 of 161
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3.5.0perating Condition of EUT

3.5.1. Setup the EUT as shown as Section 3.2.
3.5.2. Turn on the power of EUT.
3.5.3. PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power Via
AC unit connected to the power mains through a line impedance stabilization network (L.I1.S.N.
#1). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and all
of the interface cables shall be changed according to ANSI C63.10: 2013 on Conducted Emission
Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21129 Page 12 of 161




®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 15 File: E:\1#CE202 1 Report Data®YWudaguangdian\ A 122 103101-RF.EMG {20)
80 Level (dBuV) Date: 2021-05-13
70
FCCPART 15 C
ﬁonuﬁhhﬁﬁhhﬁhhhﬁu |
RCC PART 15 € (AVG)
Sohﬂn:“mhﬁﬁﬁhmﬁhﬁ i (AVG
40 3
q
30 2
20
10
0
5 .2 5 1 2 5 10 20 30
Frequency (MHz)
Site no :1# Conduction Data No 15
Dis./Lisn 12020 ENVZ16-L LIZN phase:
Limit :FCC PART 15
Enwv./Ins. 124.5%C/53% Engineser :Lynn
EUT :
Fower Rating :4AC 120V/60H=
Te=st Mode IWIFIZ.4G Tx
LIZN Cahle Etniz=sion
No Fredg Factor loss Reading Level Limits Margin Remark
(MH=z) (dB) [dB) [dBuv) [dBuv) [dBuv) [dB)
1 0,125 9.70 0.01 36.80 46,51 63 .80 17.29 QF
Z 0.1495 Q.70 0.01 31.90 41.61 53.80 12.19 lverage
3 0.262 Q.70 0.01 29.64 39,35 61.38 22.03 QF
4 0.262 Q.70 0.01 25.64 35.358 51.38 16.03 lyrerage
5 0.327 Q.70 0.01 22.19 31.20 59.53 27.63 QF
f 0.327 Q.70 0.01 18.19 27.90 49,53 21.63 lyrerage
7 2.854 9.70 0.03 20.54 30,27 Le.00 25.73 QF
g 2.854 9.70 0.03 15.54 25,27 46,00 20.73 byverage
9 7.566 Q.72 0.058 20.33 30,10 60,00 29.820 QF
10 7.566 Q.72 0.058 16.33 26,10 50,00 23.20 Lyrerage
11 23.282 9.20 0.11 28.50 38.51 60,00 21.49 QF
1z 23.282 9.90 0.11 17.10 27.11 50.00 Z22.89 lverage

Femarks: 1.Emission Lewel=LI3N Factor+Cable Loss+FReading.
2.If the average limit is mwet when using a quasi-peak detector.
the EUT shall be deewed to meet hoth liwmits and measurement
with average detector 13 uhhecessary.
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Data: 16 File: E:\1#CE202 1 Report Data®YWudaguangdian\ A 122 103101-RF.EMG {20)
80 Level (dBuV) Date: 2021-05-13
70
FCCPART 15 C
ﬁongaahﬁﬁhhﬁhhhﬁu |
CC ’ G
; ! 1
WP
1
30
20
10
0
5 .2 5 1 2 5 10 20 30
Frequency (MHz)
Site no :1# Conduction Data No 16
Dis./Lisn 12020 ENVZ16-N LIZN phase:
Limit :FCC PART 15
Enwv./Ins. 124.5%C/53% Engineser :Lynn
EUT :
Fower Rating :4AC 120V/60H=
Te=st Mode IWIFIZ.4G Tx
LIZN Cahle Etniz=sion
No Fredg Factor loss Reading Level Limits Margin Remark
(MH=z) (dB) [dB) [dBuv) [dBuv) [dBuv) [dB)
1 0.15a8 9.70 0.01 33.70 43,41 65,57 22.16 QF
Z 0.15a8 Q.70 0.01 z27.10 36.81 55.57 183.76 lverage
3 0.19a Q.70 0.01 34.00 43.71 63.79 20.058 QF
4 0.19a Q.70 0.01 29.10 3g.a1 53.79 14.98 lyrerage
5 0.262 Q.70 0.01 2a.10 37.81 61.38 23.57 QF
f 0.262 Q.70 0.01 21.10 3in.a1l 51.38 20.57 lyrerage
7 0,327 9.70 0.01 21.54 31.25 =X 28.28 QF
g 0,327 9.70 0.01 15.54 25,258 49,53 24.28 byverage
9 7,646 Q.72 0.058 2Z.08 31.82 60,00 28.15 QF
10 7,646 Q.72 0.058 15.08 24,82 50,00 25.18 Lyrerage
11 23.000 9.20 0.11 34,20 44,21 60,00 15.79 QF
1z 23.000 9.90 0.11 ZZ.30 32.31 50.00 17.69 lverage

Femarks: 1.Emission Lewel=LI3N Factor+Cable Loss+FReading.
2.If the average limit is mwet when using a quasi-peak detector.
the EUT shall be deewed to meet hoth liwmits and measurement
with average detector 13 uhhecessary.
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4. RADIATED EMISSION TEST

4.1.Test Equipment

4.1.1. For frequency range 30MHz~1000MHz (In 3m Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. 3#Chamber(NSA) AUDIX N/A N/A May.02,21 | 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A May.17,18 | 5 Year
3. Signal Analyzer Rohde & Schwarz FSV30 104050 Apr.07,21 | 1 Year
4. EMI Test Receiver | Rohde & Schwarz ESR7 101547 Apr.07,21 | 1 Year
5. Amplifier HP 8447D 2648A04738 | Apr.08,21 | 1 Year
6. T”"Og;]?gr?r?:ba”d SCHWARZBECK | VULB 9168 710 Oct.19,20 | 1 Year
7. NSA Cable HUBER+SUHNER | CFD400NL-LW No.3 Oct.11,20 | 1 Year
8. Coaxial Switch Anritsu MP59B 6201397223 | Apr.07,21 | 1 Year
9. Test Software AUDIX e3 6.2009-5-21a(n) N/A N/A
Note: N/A means Not applicable.
4.1.2.For frequency range 1GHz~25GHz (In 3m Anechoic Chamber)
Iltem Equipment Manufacturer Model No. Serial No. Last Cal. Cal
Interval
1. 3#Chamber(Svswr) AUDIX N/A N/A Apr.14,21| 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A May.17,18| 5 Year
3. Signal Analyzer  [Rohde & Schwarz FSV30 104050 Apr.07,21| 1 Year
4. Horn Antenna ETC MCTD 1209 | DRH15F03006 | Jul.30,20 | 1 Year
5. Horn Antenna ETC 3116 00060089 Dec.09,20| 1 Year
6. Amplifier Agilent 83017A MY53270084 |Oct.11,20| 1 Year
7. RF Cable Hubersuhner |SUCOFLEX-106] 505238/6 Apr.07,21| 1 Year
8. Test Software AUDIX e3 6.2009-5-21a(n)| N/A N/A
Note: N/A means Not applicable.

Audix Technology (Shenzhen) Co., Ltd.
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4.2.Block Diagram of Test S

etup

For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3.0m

2.0m(L)*1.0m(W)*0.8m(H) _,.

(Reference Point)

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

TURN TABLE
(FIBRE GLASS)

Coaxial Switch | | AMP

|| Spectrum Analyzer | |

PC System

[
Receiver

For frequency range 1GHz-2

5GHz

Full-anechoic 3m Chamber

3m

ﬂ:]’

(Reference Point)

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

1.0m(L)*1.0m(W)*1.5m(H)—|| TURN TABLE |1 5m
ABSORBER (Styrene) '
(30cm maximum)
- =
AMP | |Spectrum Analyzer [ | PC System -

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

4.3.Radiated Emission Limit
4.3.1.15.247&209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(nV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46

2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-3825 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-75.2 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 - 173.2 3332 - 3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions,
or comply with 15.209 limits.

4.4.EUT Configuration on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.
4.4.1.PROJECTOR (EUT)

Model No. : BP5000

Serial No.  :N/A

4.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21129 Page 17 of 161




®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

4.5.0perating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turn on the power of all equipments.
4.5.3. Let EUT work in Tx (WiFi 2.4GHz) mode

4.6.Test Procedure

Frequency below 30MHz:

The EUT setup on the turn table which has 0.8 m height to the ground. The turn table rotated 360
degrees and antenna fixed to 1 m to find the maximum emission level. In order to find the
maximum emission, all of the interface cables were manipulated according to ANSI C63.10-2013
regulation.

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground. The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna) is
used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when EUT
in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESR7) is set at 120kHz for frequency range from
30MHz to 1000MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions measure
above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.
Note 1: For emissions above 1GHz, if peak level comply with average limit, then the average level

is deemed to comply with average limit.
Note 2: The emissions (9kHz~30MHz) not reported for there is no emission be found.
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AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Duty cycle

e KEysight Spectrum Analyzer - Swept SA

SENSE:IN Al N AU R ay 11,
SENSE:INT) ALIGN AUTO 02:35:49 PMMay 11,2021
Avg Type: RMS Marker

PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 11 dB
Ref 30.00 dBm

Center 2.412000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz* Sweep 100.0 ms (1001 pts)

MSG

Note: The duty cycle of the test signal is 100%.
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AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Frequency: 30MHz~1GHz

Data: 6 File: E:2021 Report Dataiyiot A JE RIS #F A172103101-RF.EMG (8)

BDLE\:‘EI (dBuvim) Date: 2021-05-19

70.0

60.0
FCC PART (15 C (3M) |

A0.0 -5dB

40.0 |

o ) R e P e R
20,0
10.0
0
30 224. 418. 612, 806. 1000
Frequency (MHz)
SFice no. i 3m Chamber Data no. HE -
Di=. / Ant. To3m 2020 WULES1e5-710 int. pol., : HORIZOWTAL
Limit : FCC PART 15 C [(3M)
Env. / Ins. : Z3.6%C/54% Engineer : Hogrn
EUT :
Power rating : AC 1Z0V/60Hz
Test Mode : WIFIZ.4G TX
Ant. Cakhle Einizsion
Mo, Fredq. Factor Losz Reading Lewvel Limits Hargin Eemark
[MH=) [dB/m) (dE] [dBuV) [dBuV/m) [(dBuV/m) [dE)
1 106.630 15.90 1.05 13.19 30.14 43 .50 13.36 QF
2 1z9.9210 17.70 1.15 11.63 30.458 43 .50 13.02 QF
3 154.160 19.z20 1.25 1z.44 3Z2.89 43 .50 10.61 QF
4 233.700 16.66 1.52 15.95 35.13 46,00 10.57 QF
5 Z275.410 15.40 1.66 15.82 35.88 46,00 10.1z2 QF
& 515.870 23.58 Z.38 10.39 36.35 46.00 9.65 QF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 20dBE below the official
limit are not reported.
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FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 5 File: E:2021 Report Datav'at X Y6 B & A172103101-RF.EMG (8)
goLeve! (dBuvim) Date: 2021-05-19
70.0
60.0
FCC PART 15 C (3M) |
50.0 -§dB |

40.0 | 5

e ; T i
i

WMWW

1000

30.0
20.0
10.0
0
30 224, 418. 612, 806.
Fregquency (MHz)
SFite no. 3m Chamber Data no. HE-1
Di=. / Ant. 3m Z020 VULES165-710 Ant. pol. : VERTICLL
Limit FCC PART 15 C (3M)
Env. / Ins. Z23.6%C/54% Engineer Hogrn
EUT
Power rating AC 120V/60H=
Test Mode WIFIZ.4G TX
Ant. Cable Emission
Mo Freg Factor Los=z Reading Lewvel Limits= Margin Eemark
[MHz) [dE/ m) [dE) [dBuV) [(ABuV/m] (dBuV/m) [dE)
1 32.910 15.40 0.65 10.71 29,76 40.00 10.24 QF
2 399.570 Z21.10 2.03 Q.56 3Z.69 46,00 13.31 QF
3 515.870 Z23.55 2.35 10.74 36.70 46,00 9.30 QF
4 594 .540 Z5.00 2.56A §.97 36.53 46,00 9.47 QF
5 703.180 Z6.56 2.81 7.949 37,36 46.00 g.64 QF
[ §854.500 Z25.00 3.213 7.13 38.36 46.00 7.64 QF
Femarks: Ewission Lewvel= Antenna Factor + Cable Loss + Reading.

The emission lewels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Frequency: 1GHz~18GHz

Data: 1 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ﬂLeveI (dBuv i) Date: 2021-04-16
110
2
a0
RCC PART 15C PEAK
70
1
" W
30
10
G1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. Jm Chamber Data no. 1
Di=. / Ant. 3m 2020 MCTD1zO92-3006 int. pol. HORIZONTLL
Limit FCC PART 15C PELE
Env. / Ins. 23.Z2%C/52.5% Engineer Lynn
Test Mode 11b 2412HM=z TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dE/m) (dE] [dBuV) [dE) (dBuV/m) [(dBuV/m) (dE]
1 1054.00 z4.12 0.61 64.76 37.13 EZ.38 74.00 Z21.64 Peak
Z 2412.00 Z5.04 0,92 107.42 35.94 100.44 @ ——————  —————- Peak

Femarks: 1.

Eiri=zsion Lewvel=
—Amp factor.

Antenna Factor + Csble Loss + Reading

The emission levels that are 20dE helow the official

limit are not reported.
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FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 2 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
2
a0
RCC PART 15C PEAK
Fil)
1
50
30
10
0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. Jm Chamber Data no. HE
Di=. / Ant. 3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11b 2412HM=z TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 1582.00 Z5.55 0,72 63.73 36.43 53.57 74.00 Z20.43 Peak
Z 2412.00 Z5.04 0,92 106.93 35.94 99,95 —————m e Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: 2AZ31BP5000

Data: 5 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
50
30
10
G41]00 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. : 3m Chamber Data no. : 5
Di=. / Ant. o3m 2020 MCTD1zO92-3006 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FERE
Enwv. / Ins. r B3LETC/52.5% Engineer : Lynn
Test Mode : 11b 241-HM= TX
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AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 3 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level {dBuv/m) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
50
30
10
G41]01] 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. : 3m Chamber Data no. HE
Di=. / Ant. o3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit : FCC PART 15C FERE
Enwv. / Ins. r B3LETC/52.5% Engineer : Lynn
Test Mode : 11b 241-HM= TX
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FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 6 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
FCC PART 15C AV
50 5
30
10
G4!]00 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. HE -
Di=. / Ant. 3m 2020 MCTD1zO92-3006 int. pol. HORIZONTLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11b 2412HM=z TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 4524.00 3Z.63 1.38 35.85 35.17 34,69 E4.00 19.31 hvyerage
Z 48524.00 3Z.63 1.38 44,95 35.17 43.79 74.00 30.21 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 4 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
FCC PART 15C AV
50 3
30
10
G4!]01] 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. HEE
Di=. / Ant. 3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11b 2412HM=z TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 4524.00 3Z.63 1.38 34.12 35.17 32.98 E4.00 Z21.04 hvyerage
Z 48524.00 3Z.63 1.38 45,36 35.17 44,20 74.00 Z9.80 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: &

120

Lewvel (dBuvim)

File: F:'2021 Reportyuandaguangdian'A 12210310 1-WIFIZ.4.EME (72)

Date: 2021-04-16

110

90

FCC PART 15C PEAK

i

RIS

AT P RSN PN B

30
10
0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. Jm Chamber Data no. HE =1
Di=. / Ant. 3m 2020 MCTD1zO92-3006 int. pol. HORIZONTLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11b 2437HM=z TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 1582.00 Z5.55 0,72 63.35 36.43 £3.19 74.00 Z0.581 Peak
Z2 2437.00 25.11 0.93 108.38 35.94 101.48 2 ——-———=  —————- Peak

Femarks: 1.

Ewmission Lewvel=
—Amp factor.
The emission levels that are 20dE helow the official
limit are not reported.

hntenna Factor + Csble Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 7

120

File: F:2021 Reportyuandaguangdian'A 12210310 1-WIFI2Z.4.EMG (72)
Lewvel (dBuvim)

Date: 2021-04-16

110

90

FCC PART 15C PEAK

i

Sﬂw W

NSRS FESTIOLIY SO ARV v

30
10
0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. Jm Chamber Data no. HER
Di=. / Ant. 3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11b 2437HM=z TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 1477.00 Z5.16 0,69 64,48 36.57 53.74 74.00 Z0.28 Peak
Z2 2437.00 25.11 0.93 106.66 35.94 99,76  —————— ————— Peak

Femarks: 1.

Ewmission Lewvel=
—Amp factor.

hntenna Factor + Csble Loss + Reading

The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: 2AZ31BP5000

Data: 9 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
50
30
10
G41]00 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. : 3m Chamber Data no. HE=
Di=. / Ant. o3m 2020 MCTD1zO92-3006 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FERE
Enwv. / Ins. r B3LETC/52.5% Engineer : Lynn
Test Mode : 11k 2437HM= T
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FCC ID: 2AZ31BP5000

Data: 11 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
50
30
10
G41]00 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. : 3m Chamber Data no. ro11
Di=. / Ant. o3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit : FCC PART 15C FERE
Enwv. / Ins. r B3LETC/52.5% Engineer : Lynn
Test Mode : 11k 2437HM= T
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FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 10 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
FCC PART 15C AV
50 2
30
10
G41]00 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 10
Di=. / Ant. 3m 2020 MCTD1zO92-3006 int. pol. HORIZONTLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11b 2437HM=z TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 4874.00 3Z.68 1.39 34.03 35.15 32.95 E4.00 Z21.058 hvyerage
Z 4874.00 3Z.68 1.39 47,56 35.15 46,45 74.00 27.52 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 12 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
FCC PART 15C AV
50 2
30
10
G41]00 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 1z
Di=. / Ant. 3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11b 2437HM=z TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 4874.00 3Z.68 1.39 35.11 35.15 34.03 E4.00 19.97 hvyerage
Z 4874.00 3Z.68 1.39 47.74 35.15 46,66 74.00 27.34 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.
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FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 13 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level {dBuv/m) Date: 2021-04-16
110
2
a0
RCC PART 15C PEAK
Fil)
50 .
30
10
G1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. Jm Chamber Data no. 13
Di=. / Ant. 3m 2020 MCTD1zO92-3006 int. pol. HORIZONTLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11b 2Z462HM=z TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 1189.00 ZzZ4.46 0.64 65. 60 36.97 53.73 74.00 Z0.27 Peak
Z 246Z2.00 Z5.14 0.94 108.20 35.95 101.33  —==———=  —————- Peak

Femarks: 1.

Ewmission Lewvel=
—Amp factor.

hntenna Factor + Csble Loss + Reading

The emission levels that are 20dE helow the official

limit are not reported.
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FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 14 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level {dBuv/m) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
50
30
10
G1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. Jm Chamber Data no. ro14
Di=. / Ant. 3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11b 2Z462HM=z TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 1054.00 z4.12 0.61 65.74 37.13 £3.34 74.00 Z0.66 Peak
Z 246Z2.00 Z5.14 0.94 108.28 35.95 101.41 @ ——-———=  —————- Peak

Femarks: 1.

Ewmission Lewvel=
—Amp factor.

hntenna Factor + Csble Loss + Reading

The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 17 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
50
30
10
G41]00 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. : 3m Chamber Data no. r 17
Di=. / Ant. o3m 2020 MCTD1zO92-3006 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FERE
Enwv. / Ins. r B3LETC/52.5% Engineer : Lynn
Test Mode : 11k 246-2HM= TX
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 15 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
50
30
10
G41]00 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. : 3m Chamber Data no. r 15
Di=. / Ant. o3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit : FCC PART 15C FERE
Enwv. / Ins. r B3LETC/52.5% Engineer : Lynn
Test Mode : 11k 246-2HM= TX
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 18 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
FCC PART 15C AV
50 2
30
10
G41]00 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 15
Di=. / Ant. 3m 2020 MCTD1zO92-3006 int. pol. HORIZONTLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11b 2Z462HM=z TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 4924.00 32.73 1.39 35.03 35.13 34.02 E4.00 19.98 hvyerage
Z2 4924.00 32.73 1.39 47.01 35.13 46,00 74.00 Z5.00 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 16 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
FCC PART 15C AV
50 2
30
10
G41]00 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 14
Di=. / Ant. 3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11b 2Z462HM=z TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 4924.00 32.73 1.39 36.06 35.13 35.05 E4.00 15.95 hvyerage
Z2 4924.00 32.73 1.39 47.52 35.13 46,51 74.00 Z27.49 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 20 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
2
a0
RCC PART 15C PEAK
Fil)
1
30
10
G1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. Jm Chamber Data no. Z0
Di=. / Ant. 3m 2020 MCTD1zO92-3006 int. pol. HORIZONTLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11g 2412HM= TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 1054.00 z4.12 0.61 65.17 37.13 g5z.77 74.00 21.23 Peak
Z 2412.00 Z5.04 0,92 107.65 35.94 100.67  ——=————  —————- Peak

Femarks: 1.

Ewmission Lewvel=
—Amp factor.

hntenna Factor + Csble Loss + Reading

The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 19 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level {dBuv/m) Date: 2021-04-16
110
2
a0
RCC PART 15C PEAK
Fil)
1
50
30
10
G1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. Jm Chamber Data no. r 19
Di=. / Ant. 3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11g 2412HM= TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 1054.00 z4.12 0.61 6E6.30 37.13 £3.90 74.00 Z0.10 Peak
Z 2412.00 Z5.04 0,92 109.53 35.94 10Z2.55 @ ——————  —————-— Peak

Femarks: 1.

Ewmission Lewvel=
—Amp factor.

hntenna Factor + Csble Loss + Reading

The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 21 File: F:2021 Reportyuandaguangdian'A 12210310 1-WIFI2Z.4.EMG (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
90
RCC PART 15C PEAK
7o
50
30
10
G41]00 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fite no. : 3m Chamber Data no. 21
Dis. / Ant. o3m 20Z0 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FPELE
Enwv. / Ins. r B3LETC/52.5% Engineer : Lynn
Test Mode r 1lg 241-HM= TX
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 23 File: F:2021 Reportyuandaguangdian'A 12210310 1-WIFI2Z.4.EMG (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
90
RCC PART 15C PEAK
7o
50
30
10
G41]00 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fite no. : 3m Chamber Data no. HEA]
Dis. / Ant. o3m 20Z0 MCTD1Z09-3006 Ant. pol. : VERTICLL
Limit : FCC PART 15C FPELE
Enwv. / Ins. r B3LETC/52.5% Engineer : Lynn
Test Mode r 1lg 241-HM= TX
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 22 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
FCC PART 15C AV
50 2
30
10
64000 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 22
Di=. / Ant. 3m 2020 MCTD1zO92-3006 int. pol. HORIZONTLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11g 2412HM= TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 4524.00 3Z.63 1.38 34.72 35.17 33.58 E4.00 Z0.44 hvyerage
Z 48524.00 3Z.63 1.38 47.41 35.17 46.25 74.00 Z27.758 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 24 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
FCC PART 15C AV
50 2
30
10
64000 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 24
Di=. / Ant. 3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11g 2412HM= TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 4524.00 3Z.63 1.38 35.74 35.17 34.58 E4.00 19.42 hvyerage
Z 48524.00 3Z.63 1.38 47,56 35.17 46,40 74.00 Z27.60 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 25 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-17
110
2
a0
RCC PART 15C PEAK
Fil)
1
50
30
10
61000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. Jm Chamber Data no. Z5
Di=. / Ant. 3m 2020 MCTD1zO92-3006 int. pol. HORIZONTLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11g 2437HM= TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 1582.00 Z5.55 0,72 63.90 36.43 53.74 74.00 Z0.28 Peak
Z2 2437.00 25.11 0.93 108.13 35.94 101.23 2 —=———=  —————- Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21129 Page 46 of 161




AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 26 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-17
110
2
a0
RCC PART 15C PEAK
Fil)
RN
30
10
G1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. Jm Chamber Data no. HE-S
Di=. / Ant. 3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11g 2437HM= TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 1582.00 Z5.55 0,72 63.89 36.43 53.73 74.00 Z0.27 Peak
Z2 2437.00 25.11 0.93 109.05 35.94 10z2.15% @ —-———=  —————- Peak

Ewmission Lewvel=
—Amp factor.

Femarks: 1.

hntenna Factor + Csble Loss + Reading

Z. The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 29 File: F:2021 Reportyuandaguangdian'A 12210310 1-WIFI2Z.4.EMG (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
90
RCC PART 15C PEAK
7o
50
30
10
G41]00 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fite no. : 3m Chamber Data no. HE-A=]
Dis. / Ant. o3m 20Z0 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FPELE
Enwv. / Ins. r B3LETC/52.5% Engineer : Lynn
Test Mode r 1ilg 2437HM= TX
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 27 File: F:2021 Reportyuandaguangdian'A 12210310 1-WIFI2Z.4.EMG (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
90
RCC PART 15C PEAK
7o
50
30
10
G41]00 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fite no. : 3m Chamber Data no. HE-A
Dis. / Ant. o3m 20Z0 MCTD1Z09-3006 Ant. pol. : VERTICLL
Limit : FCC PART 15C FPELE
Enwv. / Ins. r B3LETC/52.5% Engineer : Lynn
Test Mode r 1ilg 2437HM= TX
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 30 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
FCC PART 15C AV
50 2z
30
10
64000 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 30
Di=. / Ant. 3m 2020 MCTD1zO92-3006 int. pol. HORIZONTLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11g 2437HM= TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 4874.00 3Z.68 1.39 35.07 35.15 33.99 E4.00 Z0.01 hvyerage
Z 4874.00 3Z.68 1.39 47,15 35.15 46,07 74.00 27.93 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 28 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-16
110
a0
RCC PART 15C PEAK
Fil)
FCC PART 15C AV
50 2
30
10
64000 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. Z5
Di=. / Ant. 3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11g 2437HM= TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 4874.00 3Z.68 1.39 36.15 35.15 35.07 E4.00 15.93 hvyerage
Z 4874.00 3Z.68 1.39 47,62 35.15 46,54 74.00 Z27.48 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 31 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-19
110 2
a0
RCC PART 15C PEAK
Fil)
%0 MMM—MWW
30
10
G1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. Jm Chamber Data no. 31
Di=. / Ant. 3m 2020 MCTD1zO92-3006 int. pol. HORIZONTLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 1ig 2462HM= TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 1054.00 z4.12 0.61 65.538 37.13 £53.18 74.00 Z0.582 Peak
Z 246Z2.00 Z5.14 0.94 111.30 35.95 104.43  —————=  —————- Peak

Femarks: 1.

Ewmission Lewvel=
—Amp factor.

hntenna Factor + Csble Loss + Reading

The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 32 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level {dBuv/m) Date: 2021-04-19
110 o
a0
RCC PART 15C PEAK
Fil)
1
e
30
10
G1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. Jm Chamber Data no. T 32
Di=. / Ant. 3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 1ig 2462HM= TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 1477.00 Z5.16 0,69 64.21 36.57 £3.49 74.00 Z0.51 Peak
Z 246Z2.00 Z5.14 0.94 111.75 35.95 104.88 2 —-—-—-——=  —————- Peak

Femarks: 1.

Ewmission Lewvel=
—Amp factor.

hntenna Factor + Csble Loss + Reading

The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 33 File: F:2021 Reportyuandaguangdian'A 12210310 1-WIFI2Z.4.EMG (72)
12 ']Level (dBuv i) Date: 2021-04-19
110
90
RCC PART 15C PEAK
7o
50
30
10
G41]00 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fite no. : 3m Chamber Data no. T35
Dis. / Ant. o3m 20Z0 MCTD1Z09-3006 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FPELE
Enwv. / Ins. r B3LETC/52.5% Engineer : Lynn
Test Mode r 1lg 246-2HM= TX
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 35 File: F:2021 Reportyuandaguangdian'A 12210310 1-WIFI2Z.4.EMG (72)
12 ']Level (dBuv i) Date: 2021-04-19
110
90
RCC PART 15C PEAK
7o
50
30
10
G41]00 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fite no. : 3m Chamber Data no. 1 35
Dis. / Ant. o3m 20Z0 MCTD1Z09-3006 Ant. pol. : VERTICLL
Limit : FCC PART 15C FPELE
Enwv. / Ins. r B3LETC/52.5% Engineer : Lynn
Test Mode r 1lg 246-2HM= TX
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 34 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
Fil)
FCC PART 15C AV
50 2
30
10
64000 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 34
Di=. / Ant. 3m 2020 MCTD1zO92-3006 int. pol. HORIZONTLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 1ig 2462HM= TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 4924.00 32.73 1.39 34.47 35.13 33.48 E4.00 Z0.54 hvyerage
Z2 4924.00 32.73 1.39 47,68 35.13 46,67 74.00 27.33 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 36 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
Fil)
FCC PART 15C AV
50 E
1
30
10
G4!]01] 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 36
Di=. / Ant. 3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 1ig 2462HM= TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 4924.00 32.73 1.39 35.29 35.13 34.28 E4.00 19.72 hvyerage
Z2 4924.00 32.73 1.39 49,438 35.13 45,47 74.00 25.53 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 37 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-19
110
2
a0
RCC PART 15C PEAK
Fil)
1
N M
30
10
G1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. Jm Chamber Data no. 37
Di=. / Ant. 3m 2020 MCTD1zO92-3006 int. pol. HORIZONTLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11n HTZ0O Z412HM= TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 1582.00 Z5.55 0,72 63.43 36.43 53.32 74.00 Z0.68 Peak
Z 2412.00 Z5.04 0,92 109.10 35.94 10zZ.12 2 —=-=———=  —————- Peak

Ewmission Lewvel=
—Amp factor.

Femarks: 1.

hntenna Factor + Csble Loss + Reading

Z. The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 38 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-19
110 2
a0
RCC PART 15C PEAK
70 ||
SGQLJpldﬁfﬁpwﬁuw k”mhwL¢hJhmnJwwmwhmvﬂ«ﬂwﬁuluuwwmmwmﬁ-
30
10
G1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. Jm Chamber Data no. 35
Di=. / Ant. 3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11n HTZ0O Z412HM= TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 1582.00 Z5.55 0,72 63.88 36.43 53.72 74.00 Z0.28 Peak
Z 2412.00 Z5.04 0,92 113.11 35.94 106.13  —————=  —————- Peak

Ewmission Lewvel=
—Amp factor.

Femarks: 1.

hntenna Factor + Csble Loss + Reading

Z. The emission levels that are 20dE helow the official

limit are not reported.
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 41 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
Fil)
50
30
10
G41]00 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. : 3m Chamber Data no. ro41
Di=. / Ant. o3m 2020 MCTD1zO92-3006 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FERE
Enwv. / Ins. r B3LETC/52.5% Engineer : Lynn
Test Mode : 1in HTZO0 Z2412HM= TX
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 39 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
Fil)
50
30
10
G41]00 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. : 3m Chamber Data no. HEC =]
Di=. / Ant. o3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit : FCC PART 15C FERE
Enwv. / Ins. r B3LETC/52.5% Engineer : Lynn
Test Mode : 1in HTZO0 Z2412HM= TX
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 42 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level {dBuv/m) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
Fil)
FCC PART 15C AV
50 2
30
10
G4!]01] 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 42
Di=. / Ant. 3m 2020 MCTD1zO92-3006 int. pol. HORIZONTLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11n HTZ0O Z412HM= TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 4524.00 3Z.63 1.38 35.43 35.17 34.27 E4.00 19.73 hvyerage
Z 48524.00 3Z.63 1.38 47.91 35.17 46.75 74.00 27.258 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 40 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
Fil)
FCC PART 15C AV
50 2
30
10
G41]00 6800. 9600, 12400. 15200. 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 40
Di=. / Ant. 3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11n HTZ0O Z412HM= TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 4524.00 3Z.63 1.38 35.56 35.17 34.40 E4.00 19.60 hvyerage
Z 48524.00 3Z.63 1.38 45.17 35.17 47.01 74.00 Z6.99 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 44 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level (dBuv i) Date: 2021-04-19
110
2
a0
RCC PART 15C PEAK
Fil)
1
50
30
10
G1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. Jm Chamber Data no. 44
Di=. / Ant. 3m 2020 MCTD1zO92-3006 int. pol. HORIZONTLL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11n HTZ0O Z2437HM=z TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 1054.00 z4.12 0.61 65.57 37.13 £53.17 74.00 Z0.583 Peak
Z2 2437.00 25.11 0.93 109.56 35.94 10Z.66 2 ——————  —————- Peak

Femarks: 1.

Ewmission Lewvel=
—Amp factor.

hntenna Factor + Csble Loss + Reading

The emission levels that are 20dE helow the official

limit are not reported.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 43 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 ']Level {dBuv/m) Date: 2021-04-19
110 =
a0
RCC PART 15C PEAK
Fil)
50
30
10
0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Fite no. Jm Chamber Data no. HIE 3¢
Di=. / Ant. 3m 2020 MCTD1zO92-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PEALE
Enwv. / Ins. 23.2*C/52.5% Engineer Lynn
Test Mode 11n HTZ0O Z2437HM=z TX
Ant., Cable Ammp Emizsion
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/m) (dE] [dBuV) [dE) (dBuv/m) [(dBuV/m) (dE]
1 1582.00 Z5.55 0,72 63.87 36.43 £53.71 74.00 Z0.29 Peak
Z2 2437.00 25.11 0.93 111.80 35.94 104.90 2 —————=  —————- Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—Amp factor.
Z. The emission levels that are 20dE helow the official

limit are not reported.
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 45 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
50
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. i 3m Chamber Data no. To45
Li=. / Ant. : 3m 2020 MCTD1209-3006 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15C FELE
Env. / Ins. : 23.2%C/5Z.5% Engineer : Lwvan
Test Mode : 1in HTZO Z437HM=z TX
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 47 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
50
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. i 3m Chamber Data no. HE 3
Li=. / Ant. : 3m 2020 MCTD1209-3006 Ant. pol. : VERTICALL
Limit : FCC PART 15C FELE
Env. / Ins. : 23.2%C/5Z.5% Engineer : Lwvan
Test Mode : 1in HTZO Z437HM=z TX
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 46 File: F:2021 Reportyuandaguangdian'A 12210310 1-WIFI2Z.4.EMG (72)
12 ﬂLeveI {dBuv/m) Date: 2021-04-19
110
90
RCC PART 15C PEAK
7o
FCC PART 15C AV
50 2
30
10
64000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
SFite no. 3m Chamber Data no. 46
Dis. / Aknt. 3m 2020 MCTD1Z209-3006 Ant. pol. HORIZOMNTAL
Limit FCC PART 15C FPELE
Env. / Ins. 23.Z%C/52.5% Engineer Lynn
Test Mode 1in HTZ0O 2437HM=z TX
Ant. Cahle Arp Emission
o Freq. Factor Loss Feading Zfactor Lewvel Limit= Hargin FRemark
[MHz) (dE/m) (dE) [dBuW) [dE) {dBuV/m) (dBuV/m) [dE)
1 4574.00 32.65 1.39 35.40 35.15 34.32 54.00 19.65 Lverage
2 4574.00 32.65 1.39 47.64 35.15 46.56 74,00 27.44 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Csble Loss + Reading
—lwp factor.
Z. The emwission lewvels that are 2Z0dE below the official

limit are not reported.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 48 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. Jtn Charmber Data no. HEE 3=
Li=. / Ant. 3m 2020 MCTD1Z09-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HTZO Z437HM=z TX
Ant. Cahle Arp Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 4574.00 3Z.68 1.39 35.52 35.15 34.44 E4.00 19.56 hverage
Z 4874.00 3Z.68 1.39 47 .88 35.15 46,580 74.00 Z27.20 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + BReading

—Amp factor.

Z. The emission lewels that are Z0dE helow the official

limit are not reported.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 50 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
2
a0
RCC PART 15C PEAK
70
1
50
30
10
01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
SJite no. Jtn Charmber Data no. =1n]
Di=s. / Ant. 3m 2020 MCTD1z209-3006 int. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HTZO Z46ZHM=z TX
Ant. Cahle Arp Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 1054.00 z4.1z2 0.61 65.71 37.13 £3.31 74.00 Z0.69 Peak
Z 246Z.00 Z5.14 0.94 109.21 35.95 102.34  —————=  —————-— Peak

Ewission Lewvel=
—Amp factor.

hrntenna Factor + Cable Loss + Reading

The emission lewels that are Z0dE below the official

limit are not reported.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 49 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110 =
a0
RCC PART 15C PEAK
70
1
50
30
10
01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
SJite no. Jtn Charmber Data no. 49
Di=s. / Ant. 3m 2020 MCTD1z209-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HTZO Z46ZHM=z TX
Ant. Cahle Arp Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 1582Z.00 Z5.55 0.7z 63.39 36.43 B3.23 74.00 z0.77 Peak
Z 246Z.00 Z5.14 0.94 111.87 35.95 104.80 2 —-=-=———=  —————- Peak

Ewission Lewvel=
—Amp factor.

hrntenna Factor + Cable Loss + Reading

The emission lewels that are Z0dE below the official

limit are not reported.
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 51 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
50
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. i 3m Chamber Data no. ¢ 51
Li=. / Ant. : 3m 2020 MCTD1209-3006 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15C FELE
Env. / Ins. : 23.2%C/5Z.5% Engineer : Lwvan
Test Mode : 1in HTZO Z48ZHM=z TX
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 53 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
50
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. i 3m Chamber Data no. 53
Li=. / Ant. : 3m 2020 MCTD1209-3006 Ant. pol. : VERTICALL
Limit : FCC PART 15C FELE
Env. / Ins. : 23.2%C/5Z.5% Engineer : Lwvan
Test Mode : 1in HTZO Z48ZHM=z TX
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 52 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 4
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. Jtn Charmber Data no. 52
Li=. / Ant. 3m 2020 MCTD1z209-3006 int. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HTZO Z46ZHM=z TX
Ant. Cahle Arp Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 49z4.00 32.73 1.39 35.47 35.13 34.48 E4.00 19.54 hverage
2 49z4.00 32.73 1.39 49,03 35.13 43.0z2 74.00 Z5.98 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + BReading

—Amp factor.

Z. The emission lewels that are Z0dE helow the official

limit are not reported.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 54 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 OLeveI (dBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 4
1
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. Jtn Charmber Data no. 1 54
Di=s. / Ant. 3m 2020 MCTD1z209-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HTZO Z46ZHM=z TX
Ant. Cahle Arp Emission
No. Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 49z4.00 32.73 1.39 36.74 35.13 35.73 E4.00 15.27 hverage
2 49z4.00 32.73 1.39 49,59 35.13 43.58 74.00 Zz5.42 Peak

Ewission Lewvel=
—Amp factor.

hrntenna Factor + Cable Loss + Reading

The emission lewels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 55 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
2
a0
RCC PART 15C PEAK
70
1
50
30
10
01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
SJite no. Jtn Charmber Data no. 55
Di=s. / Ant. 3m 2020 MCTD1z209-3006 int. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HT40 Z4ZZHM= TX
Ant. Cahle Arp Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 1054.00 z4.1z2 0.61 65.34 37.13 5Z.94 74.00 Zz1.08 Peak
2 24zZ.00 Z5.08 0.93 103.04 35.94 96.11 @ —————= == Peak

Ewission Lewvel=
—Amp factor.

hrntenna Factor + Cable Loss + Reading

The emission lewels that are Z0dE below the official

limit are not reported.
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AUDIX )

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 56 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 OLeveI (dBuVimj) Date: 2021-04-19
110
2
a0
RCC PART 15C PEAK
70
30
10
G1lIIIle.'I 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
SJite no. Jtn Charmber Data no. HE- -
Di=s. / Ant. 3m 2020 MCTD1z209-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HT40 Z4ZZHM= TX
Ant. Cahle Arp Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 1582Z.00 Z5.55 0.7z 63.33 36.43 53.17 74.00 Z0.583 Peak
2 24zZ.00 Z5.08 0.93 106.17 35.94 99.24  —————— ————— Peak

Ewission Lewvel=
—Amp factor.

hrntenna Factor + Cable Loss + Reading

The emission lewels that are Z0dE below the official

limit are not reported.
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Data: 57 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
50
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. i 3m Chamber Data no. HE=
Li=. / Ant. : 3m 2020 MCTD1209-3006 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15C FELE
Env. / Ins. : 23.2%C/5Z.5% Engineer : Lwvan
Test Mode : 1in HT40 Z4Z2ZHM=z TX
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FCC ID: 2AZ31BP5000

Data: 59 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
50
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. i 3m Chamber Data no. 1 59
Li=. / Ant. : 3m 2020 MCTD1209-3006 Ant. pol. : VERTICALL
Limit : FCC PART 15C FELE
Env. / Ins. : 23.2%C/5Z.5% Engineer : Lwvan
Test Mode : 1in HT40 Z4Z2ZHM=z TX
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Data: 58 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. Jtn Charmber Data no. 55
Li=. / Ant. 3m 2020 MCTD1Z09-3006 int. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HT40 Z4ZZHM= TX
Ant. Cahle Arp Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 4544.00 3Z2.64 1.38 36.05 35.16 34.91 E4.00 19.09 hverage
Z 4544.00 3Z.64 1.38 45,60 35.16 45.45 74.00 Z5.54 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + BReading

—Amp factor.

Z. The emission lewels that are Z0dE helow the official

limit are not reported.
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Data: 60 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. Jtn Charmber Data no. HE 0]
Li=. / Ant. 3m 2020 MCTD1Z09-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HT40 Z4ZZHM= TX
Ant. Cahle Arp Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 4544.00 3Z2.64 1.38 35.50 35.16 34.38 E4.00 19.64 hverage
Z 4544.00 3Z.64 1.38 45.74 35.16 45,60 74.00 Z5.40 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + BReading

—Amp factor.

Z. The emission lewels that are Z0dE helow the official

limit are not reported.
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Data: 61 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
2
a0
RCC PART 15C PEAK
70
1
50
30
10
01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
SJite no. Jtn Charmber Data no. 6l
Di=s. / Ant. 3m 2020 MCTD1z209-3006 int. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HT40 Z437HM=z TX
Ant. Cahle Arp Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 1582Z.00 Z5.55 0.7z 63 .80 36.43 53.64 74.00 Z0.36 Peak
Z 2437.00 25.11 0.93 101.09 35.94 94,19  —————— ————— Peak

Ewission Lewvel=
—Amp factor.

hrntenna Factor + Cable Loss + Reading

The emission lewels that are Z0dE below the official

limit are not reported.
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Data: 62

120

File: F:'2021 Reportyuandaguangdiant81Z2103101-WIFIZ2.4.EMG (72)
Level {dBuV/m)

Date: 2021-04-19

110

90

RCC PART 15C PEAK

70

"™

30
10
G1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
SJite no. Jtn Charmber Data no. HE -1
Di=s. / Ant. 3m 2020 MCTD1z209-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HT40 Z437HM=z TX
Ant. Cahle Arp Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 1582Z.00 Z5.55 0.7z 63.78 36.43 53.62 74.00 Z0.38 Peak
Z 2437.00 25.11 0.93 105.73 35.94 983.83  ——-————  —————- Peak

Ewission Lewvel=
—Amp factor.

hrntenna Factor + Cable Loss + Reading

The emission lewels that are Z0dE below the official

limit are not reported.
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FCC ID: 2AZ31BP5000

Data: 65 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
50
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. i 3m Chamber Data no. HE -1
Li=. / Ant. : 3m 2020 MCTD1209-3006 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15C FELE
Env. / Ins. : 23.2%C/5Z.5% Engineer : Lwvan
Test Mode : 1in HT40 Z2437HM=z TX
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FCC ID: 2AZ31BP5000

Data: 63 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
50
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. i 3m Chamber Data no. HE -3
Li=. / Ant. : 3m 2020 MCTD1209-3006 Ant. pol. : VERTICALL
Limit : FCC PART 15C FELE
Env. / Ins. : 23.2%C/5Z.5% Engineer : Lwvan
Test Mode : 1in HT40 Z2437HM=z TX
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Data: 66 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 v
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. Jtn Charmber Data no. 1]
Li=. / Ant. 3m 2020 MCTD1Z09-3006 int. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HT40 Z437HM=z TX
Ant. Cahle Arp Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 4574.00 3Z.68 1.39 35.98 35.15 34.90 E4.00 19.10 hverage
Z 4874.00 3Z.68 1.39 47.36 35.15 46.258 74.00 27.72 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + BReading

—Amp factor.

Z. The emission lewels that are Z0dE helow the official

limit are not reported.
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Data: 64 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. Jtn Charmber Data no. HE -
Li=. / Ant. 3m 2020 MCTD1Z09-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HT40 Z437HM=z TX
Ant. Cahle Arp Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 4574.00 3Z.68 1.39 35.45 35.15 34.37 E4.00 19.63 hverage
Z 4874.00 3Z.68 1.39 47 .80 35.15 46,72 74.00 Z27.28 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + BReading

—Amp factor.

Z. The emission lewels that are Z0dE helow the official

limit are not reported.
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Data: 67 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
12 OLe\-"eI (dBuVimj) Date: 2021-04-19
110
2
a0
RCC PART 15C PEAK
70
1
50
30
10
01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
SJite no. Jtn Charmber Data no. a7
Di=s. / Ant. 3m 2020 MCTD1z209-3006 int. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HT40 Z45ZHM= TX
Ant. Cahle Arp Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 1054.00 z4.1z2 0.61 65.14 37.13 53.74 74.00 Z0.28 Peak
Z 245Z.00 25.11 0.93 100.738 35.95 93.87 —-————— ————— Peak

Ewission Lewvel=
—Amp factor.

hrntenna Factor + Cable Loss + Reading

The emission lewels that are Z0dE below the official

limit are not reported.
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Data: 68 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
2
a0
RCC PART 15C PEAK
70
50
30
10
01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
SJite no. Jtn Charmber Data no. HE 1=
Di=s. / Ant. 3m 2020 MCTD1z209-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HT40 Z45ZHM= TX
Ant. Cahle Arp Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 1582Z.00 Z5.55 0.7z 63.93 36.43 53.77 74.00 Z20.23 Peak
Z 245Z.00 25.11 0.93 103.95 35.95 97.04  —————— ————— Peak

Ewission Lewvel=
—Amp factor.

hrntenna Factor + Cable Loss + Reading

The emission lewels that are Z0dE below the official

limit are not reported.
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FCC ID: 2AZ31BP5000

Data: 71 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
50
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. i 3m Chamber Data no. HE Y
Li=. / Ant. : 3m 2020 MCTD1209-3006 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15C FELE
Env. / Ins. : 23.2%C/5Z.5% Engineer : Lwvan
Test Mode : 1in HT40 Z452ZHM=z TX
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FCC ID: 2AZ31BP5000

Data: 69 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
50
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. i 3m Chamber Data no. HE =]
Li=. / Ant. : 3m 2020 MCTD1209-3006 Ant. pol. : VERTICALL
Limit : FCC PART 15C FELE
Env. / Ins. : 23.2%C/5Z.5% Engineer : Lwvan
Test Mode : 1in HT40 Z452ZHM=z TX
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Data: 72 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. Jtn Charmber Data no. v
Li=. / Ant. 3m 2020 MCTD1Z09-3006 int. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HT40 Z45ZHM= TX
Ant. Cahle Arp Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 4904.00 32.71 1.39 35.38 35.14 34.34 E4.00 19.66 hverage
Z 4904.00 32.71 1.39 47.04 35.14 4a.00 74.00 Z5.00 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + BReading

—Amp factor.

Z. The emission lewels that are Z0dE helow the official

limit are not reported.
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Data: 70 File: F:2021 Reportyuandaguangdian'&122 10310 1-WIFI2 4. EM6 (72)
120Lml {(UBuVimj) Date: 2021-04-19
110
a0
RCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10
04000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
SJite no. Jtn Charmber Data no. HERa]
Li=. / Ant. 3m 2020 MCTD1Z09-3006 Ant. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / In=a. Z3.Z2¥C/52.5% Engineer Lvnn
Test Mode 1in HT40 Z45ZHM= TX
Ant. Cahle Arp Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits HMargin Remark
[MH=) [dB/1m) (dE] [dBuV) [dE) (dBuvV/m) [(dBuV/m) (dE]
1 4904.00 32.71 1.39 36.13 35.14 35.09 E4.00 15.91 hverage
Z 4904.00 32.71 1.39 47.795 35.14 46.71 74.00 27.29 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + BReading

—Amp factor.

Z. The emission lewels that are Z0dE helow the official

limit are not reported.
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FCC ID: 2AZ31BP5000

5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. | PXASignal Agilent N9030A MY51380221 | Apr.07,21 | 1Year
Analyzer
2. Attenuator Agilent 8491B MY39269201 | Oct.12,20 1 Year
3. RF Cable Hubersuhner | SUCOFLEX-106 505238/6 Apr.07,21 1 Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest

level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions with peak

detector.

5.4.Test result
PASS (The testing data was attached in the next pages.)
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FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

ANT1:

Test Mode: IEEE 802.11b
Test CH1: 2412MHz

2 Koyt Specinum fmatzer - Swept S n él
Marker 1 862. 260000000 Mz Avg Type: Log-Pwr
PHO: Fast Ly 171 Free Run Avg|Hold:>1001100
IFGain:Low #Atten: 20 dB
Ref Offse Mkr1 862.26 MHZ] NextPeak
ef Offset 11 dB
Ref 20.00 dBm -59.735 dEm | INEG— |
Next Pk Right
——
Next Pk Left|
|
1
T S FUTIOSRI S, SRS | [Vlarker Delta)
s
'Start 0.0300 GHz Stop 1.0000 GHz
#VBW 300 kHz Sweep 3.200 ms (1001 pts) Mkr—CF|
MK b FUNCTION | F NCTION VALUE
;mnn_
5
H S B B I
3 e s E—
: S A B B L=
1 S S S S -

[ Keysight Spectrum Analyzer - Swept SA

Marker 2 2. 400000000000 GHz

IFGain:Low

Avg Type: Log-Pwr
=\ Trig: Free Run Avg|Hold:>100100

#Atten: 20 dB

salectmmb
Mkr2 2.400 00 GHz|

Ref Offset 11 dB 1.392 dBm)|

Ref 20.00 dBm -

Start 2.31000 GHz Stop 2.42500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts);
Ll FUNCTION ¥ADTH ALUE

1IIII]II 2300 00 GHz -50.849 dBm _
| N [1[f] 240000GHz[ 41392dBm| [ T |

Test CH6: 2437MHz

| Keysight Spectum Analyzer - Swapt 54

Avg Type: Log-Pwr
AvglHold:>1001100

Marker 1 3. 214000000000 GHz

PHO: Fast Gy 1ig: Free Run

IFGain:Low #Atten: 20 dB

NextPeak
| ——
Next Pk Right

Next Pk Left|

Ref Offset 11 dB.
Ref 20.00 dBm

Marker Delta

Stop 10.000 GHz
Sweep 29.27 ms (1001 pts),
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_awm-mm.a-um

[ Keysight Spectrum Analyzer - Swapt 54

Marker 1 814, 730000000 MHz Avg Type: Log-Pwr

PHO: Fest e Trig: FreeRun Avg|Hold:>100100
IFGain:Low #Atten: 20 dB
Ref Offss Mkr1 814.73 MHz NextPeak
ef Offset 11 dB a9
Ref 20.00 dBm -59.829 dEmj[EG—-
Next Pk Right
I
Next Pk Left
|—
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| Keysight Spectnum Analyzer - Swept S&

Marker 1 24. 448000000000 GHz
PHO: Fast Gy Trig: FreeRun
#Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>1001100
IFGain:Low

Y NextPeak
48.145 dBm | INEG— |
Next Pk Right
——
Next Pk Left|
‘ J—

Marker Delta

Ref Offset 11 dB. Mkr1

Ref 20.00 dBm

Stop 26.000 GHz
Sweep 52.00 ms (1001 pts);

Mkr—RefLvl

[ Keysight Spectrum Analyzer - Swept SA

Marker 1 1. 783000000000 GHz
PHO: Fast Gy 1ig: Free Run
#Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>1001100

™|
Mkr1 1.783 GHz NextPeak

~49.560 dBm{jie |
Next Pk Right
——
Next Pk Left|
J—

Marker Delta

IFGain:Low

Ref Offset 11 dB.
Ref 20.00 dBm

e S VI VIR P E R R Y

Stop 10.000 GHz
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| Keysight Spectum Analyzer - Swapt 54

Avg Type: Log-Pwr

Marker 125. 680000000000 GHz
AvglHold:>100100

PNO; Fast Cy
IFGain:Low

o Trig: Free Run
#Atten: 20 dB

Mkr1

5.680 GHz
48.186 dBm

Ref Offset 11 dB.
Ref 20.00 dBm

N PSRN PRV P SV S
ST RNy SO PR

'Start 10.000 GHz Stop 26.000 GHz

#VBW 300 kHz Sweep 52.00 ms (1001 pts)
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NextPeak
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Next Pk Left|
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— Keysight Spfmum ‘Analyzer - Swapt SA

Avg Type: Log-Pwr

Marker 1 25 152000000000 GHz
AvglHold:>100100
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IFGain:Low

o Trig: Free Run
#Atten: 20 dB

Ref Offset 11 dB. Mkr1

Ref 20.00 dBm
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- r rr - @ ]

Stop 26.000 GHz
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=
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|
Next Pk Right
——
Next Pk Left|
|

Marker Delta

Mkr—RefLvl

sTATUS

Test CH11: 2462MHz

| Keysight Spectnum Analyzer - Swept S&

Marker 1 896. 210000000 MHz
PHO: Fast Ly
IF Gain:Low

Avg Type: Log-Pwr
=\ Trig: Free Run Avg|Hold:>100100

#Atten: 20 dB
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Ref Offset 11 dB -60.432 dBm

Ref 20.00 dBm
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S T USRIV AP U TY v SRR e e S

'Start 0.0300 GHz Stop 1.0000 GHz

#VBW 300 kHz ‘Sweep 3.200 ms (1001 pts)

NextPeak
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Next Pk Right
——
Next Pk Left|
|

Marker Delta
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[ Keysight Spectrum Analyzer - Swept SA

Marker 2 2. 500000000000 GHz
PHO: Fast Ly
IF Gain:Low

Avg Type: Log-Pwr
=\ Trig: Free Run Avg|Hold:>100100

#Atten: 20 dB

Mkr2 2.500 00 GHz|

Ref Offset 11 dB -56.314 dBm

Ref 20.00 dBm

At ot

Start 2.45000 GHz
#Res BW 100 kHz

=] =

Stop 2.51000 GHz
Sweep 1.000 ms (1001 pts);

Test Mode: IEEE 802.11g
Test CH1: 2412MHz

| Keysight Spectum Analyzer - Swapt 54

Avg Type: Log-Pwr

Marker 12. 629000000000 GHz
AvglHold:>100100

PNO; Fast Cy
IFGain:Low

o Trig: Free Run
#Atten: 20 dB

Mkr1 2.629 GHz

Ref Offset 11 dB -47.935 dBm

Ref 20.00 dBm

Jw—f"»-.._,,_ MU PSR TR S

Stop 10.000 GHz

#VBW 300 kHz Sweep 29.27 ms (1001 pts)

ALUE

2,629 GHz -47.935 dBm _
r -

NextPeak
| |
Next Pk Right
——
Next Pk Left|
|

Marker Delta

Mkr—RefLvl

sTATUS

— Keysight Spfmum ‘Analyzer - Swapt SA

Avg Type: Log-Pwr

Marker 1 915 610000000 MHz
AvglHold:>100100

PNO; Fast Cy
IFGain:Low

o Trig: Free Run
#Atten: 20 dB

Mkr1 915.61 MHz

Ref Offset 11 dB -60.495 dBm

Ref 20.00 dBm

TR PR —————

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts);

] on ALUE

ol N [1]f] 91561 MHz -60.495 dBm _

NextPeak
| |
Next Pk Right
——
Next Pk Left|
|

Marker Delta

Mkr—RefLvl

More
10of2

—
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AUDIX

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

Test CH6: 2437MHz

| Keysight Spectum Analyzer - Swapt 54

Marker 13. 601000000000 GHz

PHO: Fast Gy 1ig: Free Run

IFGain:Low #Atten: 20 dB

Avg Type: Log-Pwr
AvglHold:>1001100

Ref Offset 11 dB.
Ref 20.00 dBm

_awm-mm.a-um

Mkr1 3.601 GHz|
-56.230 dBm

Stop 10.000 GHz
Sweep 29.27 ms (1001 pts),

NextPeak
| |
Next Pk Right
——
Next Pk Left|
|

Marker Delta

Mkr—RefLvl

usc

— Keysight Spfmum ‘Analyzer - Swapt SA

Marker 1 834 130000000 MHz Avg Type: Log-Pwr ml

PRO: Fast Ly 171 Free Run AvglHold:>100100
IFGain:Low #Atten: 20 dB
NextPeak
Ref Offset 11 dB

Ref 20.00 dBm | |

Next Pk Right
——

Next Pk Left|
|

T PR P T —T e ———T e S e Marker Delta
|eenm———

‘Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.200 ms ['l 001 pts) Mkr—CF
= = o S
! T T T —
rrrr+r+—
-
- More
1 e E— *E
1 3

=3 _|

| Keysight Spectnum Analyzer - Swept S&

Marker 1 24. 016000000000 GHz
PHO: Fast Gy Trig: FreeRun

IFGain:Low #Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>1001100

Ref Offset 11 dB.
Ref 20.00 dBm

Mkr1

Stop 26.000 GHz
Sweep 52.00 ms (1001 pts);

NextPeak
| |
Next Pk Right
——
Next Pk Left|
|

Marker Delta

Mkr—RefLvl

[ Keysight Spectrum Analyzer - Swept SA

Marker 1 4. 879000000000 GHz
PHO: Fast Gy 1ig: Free Run
#Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>1001100

™|
Mkr1 4.879 GHzZ DR

-53.100 B m | INEG—
Next Pk Right
——
Next Pk Left|
|

Marker Delta

IFGain:Low

Ref Offset 11 dB.
Ref 20.00 dBm

Stop 10.000 GHz
Sweep 29.27 ms (1001 pts),

Mkr—RefLvl

10of2

| Keysight Spectum Analyzer - Swapt 54

Marker 2 2. 400000000000 GHz

IFGain:Low

o Trig: Free Run
#Atten: 20 dB

Avg Type: Log-Pwr
AvglHold:>1001100

Ref Offset 11 dB.
Ref 20.00 dBm

Mkr2 2.400 00 GHz|
-32.881 dBm

P —

Stop 2.42500 GHz
Sweep 1.000 ms (1001 pts);

[ Keysight Spectrum Analyzer - Swapt 54

Marker 1 24. 848000000000 GHz Avg Type: Log-Pwr

PHU: Fast Ly 171 Free Run Avg|Hold:>100100
IFGain:Low #Atten: 20 dB
NextPeak
Ref Offset 11 dB
Ref 20.00 dBm | |
Next Pk Right
——
Next Pk Left|
n |
- — RTI=—
PR TURNP NPTRUN DOPL et calitil T . Marker Delta|
s
‘Start 10.000 GHz Stop 26.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 52.00 ms (1001 pts) Mkr—CF
= o S
N 7Y T 7 N E—
Mkr—RefLvl
More
10 10f2
1 3
=3 _|
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Test CH11: 2462MHz

— Keysight Spfmum ‘Analyzer - Swapt SA

| Keysight Spectum Analyzer - Swapt 54

ENSE:IN v 10, 1 ENSE:IN n
Marker 1821, 520000000 MHz Avg Type: Log-Pwr ml Marker 2 2. SUUUUUUUUUUU GHz Avg Typs: Log-Pwr

PHO: Fast (g 17ig: Free Run Avg|Hold:>1001100

- PN Fast Lg THig: FreeRun AvglHold:>100100

IFGain:Low #Atten: 20 dB . IFGain:Low #Atten: 20 dB Select Marker
s NextPeak| »
Ref Ofset 11 B Mkr1 821.52 MHz Ref Offset 11 4B MKkr2 2.500 00 GHz] 2
Ref 20.00 dBm -59.517 dEm{IIRERI— | iy __Ref 20,00 dBm -56.799 dEm |
Next Pk Right
E——|
Next Pk Left|
|
1
S T R VPR TR P SV PP e e e LS S Marker Deita
|
'Start 0.0300 GHz Stop 1.0000 GHz Start 2.45000 GHz Stop 2.51000 GHz
+ #VBW 300 kHz Sweep 3.200 ms (1001 pts) MKr—.CF #Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

= S ONWIOTA___FUNCTION VALUE
1l1lllll zd,aa 50 GHz -46.302 dBm
[f] 250000GHz[ 56799dBm| [ | |

Y A N E—
L= Y A N E—

| I E R
1
R A S S E—— 1 [ | | R -
usc sTATUS I usc sTATUS

Test Mode: IEEE 802.11n HT20
Test CH1: 2412MHz

[ Keysight Spectrum Analyzer - Swept SA

Aawmqnmhum

| Keysight Spectnum Analyzer - Swept S&

Marker 1 3. 519000000000 GHz Avg Type: Log-Pwr Marker 1 805, 030000000 Mz Avg Type: Log-Pwr
= Trig: Free Run Avg|Hold:>100100 PHO: Fast Ly 171 Free Run Avg|Hold:>100100
IFGain. Lo.,. #Atten: 20 dB IFGain:Low #Atten: 20 dB
R Mkr1 3.619 GHz Lty e Mkr1 805.03 MHz Lty
ef Offset 11 dB 279 Ref Offset 11 dB

Ref 20.00 dBm -55.273 dBmySEEy | Ref 20.00 dBm -59.608 dBm Sy |

Next Pk Right Next Pk Right
—— ——

Next Pk Left| Next Pk Left|
| |

.I

e B e Marker Delta PP e g e L e Marker Delta

s I
Stop 10.000 GHz ‘Start 0.0300 GHz Stop 1.0000 GHz
Sweep 29.27 ms (1001 pts) MKr—-CF #Res BW 100 kHz #VBW 300 kHz Sweep 3.200 ms (1001 pts) MKr—CF
= o S
O - N S—

Mkr—RefLvi Mkr—RefLvi

More More

10f2 1 10f2

1

= s _| =3 _|

— Keysight Spfmum ‘Analyzer - Swapt SA

| Keysight Spectum Analyzer - Swapt 54

Marker 1 25. 472000000000 GHz ) Avg Type: Log-Pur Marker 1 1. Tasooooooooo GHz Avg Type: Log-Pur
PHO: Fast Lg Trig: FreeRun Avg|Hold:>100100 PO Fast Ly 171 Free Run Avg|Hold:>100100
IFGain:Low #Atten: 20 dB IFGain:Low #Atten: 20 dB
1 oF . NextPeak|
Ref Offset 11 dB. Mkr1 25.472 GHz Ref Offset 11 dB .
Ref 20.00 dBm 47.750 dBm Ref 20.00 dBm - ——
Next Pk Right Next Pk Right
—— ——
Next Pk Left| Next Pk Left|
| |
A b . O O PR
s i Marker Delta i e - et s s g g, I Marker Delta
| | | |
Stop 26.000 GHz Stop 10.000 GHz
#VBW 300 kHz Sweep 52.00 ms (1001 pts) Mkr—CF| # #VBW 300 kHz Sweep 29.27 ms (1001 pts) MKr—.CF
ol oo | e o AL
7T - I E— N . T - I N E—
— 77—
I B B B R
e e R E— = =
i ] — H —
1 | | | 1 & 1 (| [ | 1
ez _| =3 _|
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AUDIX

FCC ID: 2AZ31BP5000

AUDIX Technology (Shenzhen) Co., Ltd.

| Keysight Spectum Analyzer - Swapt 54

Marker 125 ?12000000000 GHz
PHO: Fast Ly
IF Gain:Low

Avg Type: Log-Pwr
=\ Trig: Free Run Avg|Hold:>100100

#Atten: 20 dB

Mkr1 25.712 GHz

Ref Offset 11 dB 47.730 dBm

Ref 20.00 dBm

{

i i
S PR SN B e S i
N — —ihaiiantn

'Start 10.000 GHz Stop 26.000 GHz

#VBW 300 kHz Sweep 52.00 ms (1001 pts)

_awm-mm.a-um

NextPeak
| |
Next Pk Right
——
Next Pk Left|
|

Marker Delta

Mkr—RefLvl

usc

— Keysight Spfmum ‘Analyzer - Swapt SA

Avg Type: Log-Pwr
AvglHold:>1001100

Marker 11 765000000000 GHz
PHO: Fast Ly
IF Gain:Low

o Trig: Free Run
#Atten: 20 dB

Mkr1 1.765 GHz

Ref Offset 11 dB -47.746 dBm

Ref 20.00 dBm

L

[
, i, PPN RS
et W st s b st S N

e ..»»,Lr“'

Start 1.000 GHz
#Res BW 100 kHz
] SC

1 IIIIIII 1.766 GHz, -47.746 dBm
-+ -

Stop 10.000 GHz

#VBW 300 kHz SWEQp 29.27 ms ['l 001 pts)

on ALUE

=
NextPeak
|
Next Pk Right
——
Next Pk Left|
|

Marker Delta

Mkr—RefLvl

More
10of2

sTATUS

—

| Keysight Spectnum Analyzer - Swept S&

Marker 2 2. 400000000000 GHz
PHO: Fast Ly
IF Gain:Low

Avg Type: Log-Pwr
=\ Trig: Free Run Avg|Hold:>100100

#Atten: 20 dB

Mkr2 2.400 00 GHz|

Ref Offset 11 dB
1 -32.325 dBm)|

Ref 20.00 dBm

e,

T il

‘Start 2.31000 GHz Stop 2.42500 GHz

#VBW 300 kHz Sweep 1,000 ms (1001 pts)

[ Keysight Spectrum Analyzer - Swept SA

Marker 1 24. 688000000000 GHz
PHO: Fast Ly
IF Gain:Low

Avg Type: Log-Pwr
=\ Trig: Free Run Avg|Hold:>100100

#Atten: 20 dB

Ref Offset 11 dB.
Ref 20.00 dBm

el B e 'S
s e s e

Start 10.000 GHz
#Res BW 100 kHz

Stop 26.000 GHz

#VBW 300 kHz Sweep 52.00 ms (1001 pts)

NextPeak
| |
Next Pk Right
——
Next Pk Left|
|

Marker Delta

Mkr—RefLvl

10of2

Test CH6: 2437MHz

| Keysight Spectum Analyzer - Swapt 54

Marker 1 928. 220000000 MHz
PNO: Fast. Ly
IFGainiLow

Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100100

#Atten: 20 dB

v -_;-,.l

Ref Offset 11 dB.
Ref 20.00 dBm

1

P P PPV ST P TR e Y T P e SR A A K

'Start 0.0300 GHz Stop 1.0000 GHz

#VBW 300 kHz ‘Sweep 3.200 ms (1001 pts)

TION VALUE
92512 MHz -60.001 dBm _
r o~

NextPeak
| |
Next Pk Right
——
Next Pk Left|
|

Marker Delta

Mkr—RefLvl

sTATUS

[ Keysight Spectrum Analyzer - Swapt 54

Marker 1 833. 160000000 MHz
PNO: Fast. Ly
IFGainiLow

Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100100

#Atten: 20 dB

Mkr1 833.16 MHz

Ref Offset 11 dB. -55.690 dBm|

Ref 20.00 dBm

P T ST PRI S e e e e S

Start 0.0300 GHz
#Res BW 100 kHz

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts);

#VBW 300 kHz

on ALUE

533 16 MHz -56.690 dBm _

NextPeak
| |
Next Pk Right
——
Next Pk Left|
|

Marker Delta

Mkr—RefLvl

More
10of2

—
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®
AU D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AZ31BP5000

Test Mode: IEEE 802.11n HT40
Test CH1: 2422MHz

[ Keysight Spectrum Analyzer - Swept SA

Marker 1 821, 520000000 MHz Avg Type: Log-Pwr ml

PNO: Fast Cp 170: FreeRun Avg|Hold:>100100
(FGain:Low __ #Atten: 20 dB

| Keysight Spectnum Analyzer - Swept S&

Marker 1 1. 765000000000 GHz Avg Type: Log-Pwr . ml

PNO: Fast Cp 170: FreeRun Avg|Hold:>100100
(FGain:Low __ #Atten: 20 dB

NextPeak|

14 7 NextPeak
Ref Offset 11 dB Mkr1 1.765 GHz Ref Offset 11 dB.

Ref 20.00 dBm ~44.635 dBmEEE | Ref 20.00 dBm : ]

Next Pk Right Next Pk Right

—— ——
Next Pk Left| Next Pk Left|

J— J—
Marker Delta, Marker Delta,

et tebetmh bl b st e ey A At o o g S A

'Start 1.000 GHz Stop 10.000 GHz Start 0.0300 GHz Stop 1.0000 GHz
#VBW 300 kHz Sweep 29.27 ms (1001 pts), #Res BW 100 kHz #VBW 300 kHz Sweep 3.200 ms (1001 pts);

e NCTION VALUE = ] VALUE

1 IIIIIII 1.766 GHz, -44.635 dBm — — 1 IIIEH_MIEI -60.568 dBm _
— @ "

[ Keysight Spectrum Analyzer - Swept SA

| Keysight Spectnum Analyzer - Swept S&

Mﬂrksr 1 25. 472000000000 GHz Avg Typa: Log-Pwr Marker 13. 601000000000 GHz Avg Typa: Log-Pwr
PHO: Fast Gy Trig: FreeRun Avg|Held:>1001100 TNO Fast g Trig: FreeRun Avg|Hold:>100100
IFGain:Low #Atten: 20 dB IFGain:Low #Atten: 20 dB
RefOffset 11 6B Mkr1 25.472 GHz, bZLC ReORset 11 0B Mkr1 3.601 GHz bZLC
Ref 20.00 dBm 47.309 dBmR | Ref 20.00 dBm -55.961 dEmpPEEEEE |
Next Pk Right Next Pk Right
—— ——
Next Pk Left| Next Pk Left|
| |
\....:.,,,w..u--uu«_,wg-r‘“""‘““l‘"""‘"w"h"“wh' Marker Delta, e i T Y TR Marker Delta,
s
'Start 10.000 GHz Stop 26.000 GHz Stop 10.000 GHz
# #VBW 300 kHz Sweep 52.00 ms (1001 pts) #VBW 300 kHz Sweep 29.27 ms (1001 pts) Mkr—CF|
W WoE TRE S E o S
T 7T Y T E— T = P - I I E—
Mkr—RefLvl Mkr—RefLvl
More
10f2
=3 _|

— Keysight Spfmum ‘Analyzer - Swapt SA

| Keysight Spectum Analyzer - Swapt 54

Marker 2 2. 500000000000 GHz ) Avg Type: Log-Pur Marker 1 24. 528000000000 GHz Avg Type: Log-Pur
PN Fast Lg THig: FreeRun Avg|Hold:>100100 PHU: Fast Ly 171 FreeRun Avg|Hold:>100100
IFGain:Low #Atten: 20 dB IFGain:Low #Atten: 20 dB
NextPeak|
Ref Offset 11 dB. Mkr2 2.500 00 GHz Ref Offset 11 dB i~
Ref 20.00 dBm -55.534 dBm| Ref 20.00 dBm - ——
Next Pk Right
E——|
Next Pk Left|
|
Marker Delta
|
‘Start 2.45000 GHz Stop 2.51000 GHz ‘Start 10.000 GHz Stop 26.000 GHz
+ Sweep 1.000 ms (1001 pts) #Res BW 100 kHz # Sweep 52.00 ms (1001 pts) MKr—.CF
e o L
N 7T T I A E—
Mkr—RefLvi
E——|
I B S S L= I B S S L=
10f2 10 10f2
| | | 1 & 1 (| [ | 1
ez ST _| s ST _|
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